
 
 
 

General Conditions of 
Contract Between Owner 
and Design-Builder 
 
McCarron’s Water Treatment Process 
Improvements 
St. Paul, MN  

Document No. 535 
Second Edition, 2010 with Project-Specific Edits 
 

© Design-Build Institute of America 
Washington, D.C. 

DBIA Contract Document #535 



 

 

 

 

 

Table of Contents 

Article 1 – General........................................................................................................... 1 

1.1 Basis of General Conditions of Contract .................................................... 1 

1.2 Mutual Obligations ..................................................................................... 1 

1.3 Basic Definitions ........................................................................................ 1 
[...]
1.6.4 Minimum Requirements for Milestone Testing ................................................................ 36 

1.7 Service Manuals, Standard Operating Procedures, Operations Manual, Maintenance Procedures, 
and Training Requirements .................................................................................................................... 36 

1.7.1 Purpose.............................................................................................................................. 36 
1.7.2 Service Manuals ................................................................................................................ 36 
1.7.3 Standard Operating Procedures......................................................................................... 38 
1.7.4 Operations Manual ............................................................................................................ 39 
1.7.5 Asset Management and Maintenance Procedures ............................................................. 41 
1.7.6 Training ............................................................................................................................. 41 

1.8 Preliminary Acceptance Testing Requirements ............................................................................. 42 
1.8.1 General .............................................................................................................................. 42 
1.8.2 Acceptance Test Plan ........................................................................................................ 43 
1.8.3 Acceptance Test Protocol ................................................................................................. 44 
1.8.4 Acceptance Test Report Requirements ............................................................................. 44 

List of Tables 
Table 1: Plant Hydraulic Performance Standards ....................................................................................... 13 

Table 2: Raw Water Design Parameters ..................................................................................................... 14 

Table 3: Finished Water Quality Performance Standards ........................................................................... 15 

Table 4: Softening Clarifier Performance Standards .................................................................................. 17 

Table 5: Recarbonation Performance Standards ......................................................................................... 17 

Table 6: Ozone System Water Quality Performance Standards ................................................................. 18 

Table 7: Applicable Codes and Standards .................................................................................................. 20 

Table 8: Preliminary Redundancy Requirements ....................................................................................... 21 

Table 9: Lime Equipment Technical Requirements .................................................................................... 23 

Table 10: Softening Clarifier Technical Requirements .............................................................................. 24 

Table 11: Recarbonation Technical Requirements ..................................................................................... 25 

Table 12: Ozone Technical Requirements .................................................................................................. 25 

Table 13: Chlorine and Ammonia Warning System Technical Requirements ........................................... 26 

Table 14: Process Mechanical Requirements ............................................................................................. 26 

Table 15: Suitable Chemical-Handling Materials ....................................................................................... 28 

Table 16: Electrical Requirements .............................................................................................................. 30  

Table17: I&C Requirements ....................................................................................................................... 32 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Improvements 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 5 

1. Owner’s Project Criteria 

1.1 Overview 

1.1.1 Purpose 

The purpose of these Owner’s Project Criteria is to set forth the Owner’s minimum expectations 
for the upgrades to the McCarron’s Water Treatment Plant (Project).  These include the scope of 
the constructed Project (Project Definition); minimum requirements for the plant as a whole 
following completion of the Project; Performance Standards; restrictions on areas available for 
constructing the Project; minimum technical requirements; and  preliminary requirements for 
maintenance of plant operations during construction (MOPO), startup and commissioning, 
Acceptance Testing, development of operating plans, manuals, and standard operating 
procedures (SOPs), and training.  SPRWS expects these criteria to be expanded upon throughout 
progression of Project design and planning activities.  These Owner’s Project Criteria, including 
any dates or timeline requirements, may be modified upon mutual agreement between the Owner 
and the Design-Builder. Any such modifications shall be memorialized in the Contract Price 
Amendment at which time the Owner’s Project Criteria shall be considered finalized. 

1.1.2 Definitions and Acronyms 

The following definitions and acronyms are used within these Owner’s Project Criteria: 

Acceptance Test is the formal test of the entire Project conducted in accordance with the 
Design-Builder’s Acceptance Test Plan as approved by the Owner. The Acceptance Test is 
intended to demonstrate that the Project can successfully meet the hydraulic and treatment 
Performance Standards over a range of expected conditions.  

Acceptance Test Plan is the Design-Builder’s detailed plan setting forth the staffing, goals, 
procedures, specific test requirements, Performance Standards, and reporting requirements for 
Acceptance Testing the Project in accordance with the preliminary Acceptance Test 
requirements established in these Owner’s Project Criteria. 

BAC Biologically Activated Carbon 

Base Project Concept is a preliminary design concept developed by SPRWS to be used as 
reference for general expectations around project scope and potential process equipment, layout, 
and budget. The Base Project Concept has been developed to anchor design discussions but 
should not be considered the final design concept. 

CO2 Carbon Dioxide 

Commissioning is the overall process from startup to initiation of the Acceptance Test and 
includes fine tuning and optimization of equipment, system and Project operations. 

DOC Dissolved Organic Carbon 

EOR Engineer of Record 

Functional Demonstration Testing / Wet Testing is the process during which individual pieces 
of equipment and complete systems are placed into operation with raw or potable water in 
accordance with Design-Builder’s approved Startup and Commissioning Plan. 

HAA5 Haloacetic Acids 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Process Improvement Project 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 6 

HRL Health Risk Limit 

MCL Maximum Contaminant Level 

MGD million gallons per day 

Milestone Testing may be conducted at the option of the Design-Builder in accordance with its 
approved Startup and Commissioning Plan.  The purpose of a Milestone Test is to demonstrate 
that an individual system (unit process and all supporting components) is ready to turnover to 
City staff for interim operations prior to Acceptance Testing the Project as a whole.  During a 
Milestone Test Design-Builder must demonstrate that the unit process is fully functioning and 
produces water meeting applicable regulatory requirements for the minimum demonstration 
duration defined in its approved Startup and Commissioning Plan.   

Plant is the McCarron’s Water Treatment Plant  

Project Definition is the scope of the Project to be constructed at the Plant. 

SCADA Supervisory Control and Data Acquisition 

SDS Simulated Distribution System 

Service Manuals are the vendor manuals describing the operation and maintenance 
requirements for each equipment system, package and unit incorporated into the Project. 

SOP Standard Operating Procedure 

SPRWS St. Paul Regional Water Services 

Startup / Dry Testing is the process for transitioning from construction to interim operations of 
individual pieces of equipment and systems in accordance with Design-Builder’s approved 
Startup and Commissioning Plan. 

Startup and Commissioning Plan is Design-Builder’s detailed plan for starting up and 
commissioning equipment, systems, and the overall Project.  The Startup and Commissioning 
Plan shall address Startup / Dry Testing, Functional Demonstration / Wet Testing, and, as 
applicable, Milestone Testing in accordance with the preliminary Startup and Commissioning 
requirements established in these Owner’s Project Criteria. 

TOC Total Organic Carbon 

TTHM Total Trihalomethanes 

WTP  water treatment plant 

1.1.3 Existing Facilities  

The existing Plant produces an average of 40 MGD, with peak daily production of 80 MGD. 
Source water comes to the plant from the Mississippi River via a string of four lakes. The lakes 
provide some water quality benefits: together, they provide settling time that reduces the 
turbidity of influent water, and two lakes are oxygenated for algae control. Copper sulfate is used 
for zebra mussel control in one of the lakes and also reduces algae growth. 

After water enters the inlet gates of the plant, it flows to rapid mix basins where softening and 
coagulant chemicals are added. From there, water flows through a series of three flocculation 
basins prior to being split between five clarifiers. CO2 is added to the clarifier effluent in a re-
carbonation basin and then flows are split between two secondary settling basins before flowing 
on to 24 biologically activated carbon (BAC) filters. Filter effluent flows to two finished water 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Process Improvement Project 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 7 

reservoirs where it is disinfected through chloramination and stored in a clearwell before 
pumping into the distribution system. A more detailed description of the facility and the 
treatment process and several other helpful resources are available in the Electronic Reference 
Library. A schematic of the current Plant is also shown in Figure 1-1. The Project will upgrade 
the treatment train from the inlet gates up to the influent to the filters.  

1.1.4 Planned Improvements (excluding the Project) 

SPRWS has recently concluded improvements to the Plant’s medium-voltage electrical system. 
No further improvements apart from those included in this Project are planned at this time; 
however, SPRWS may decide to pursue some of the improvement projects listed on pages 79 
and 80 of the 2014 Master Plan by CH2MHill, included in the reference document library. 

1.2 Project Definition 

1.2.1 Functions and Objectives 

SPRWS expects that the Project will meet the following objectives and functions: 

 Study available lime slaking technologies, and upgrade lime slaking process if alternatives 
are found to offer meaningful benefits over the existing technology. 

 Provide softening and clarification treatment for removal of calcium and magnesium 
hardness, turbidity, and organic carbon 

 Thicken solids removed by the softening clarification process to the sludge holding tanks for 
later disposal. The solids pumping and handling process should be automated. 

 Provide recarbonation treatment following softening to restore water pH to the target range 

 Provide ozonation treatment for treatment of taste and odor compounds, disinfection 
byproducts (DBPs), and contaminants of emerging concern (CECs) 

 Provide enhanced plant-wide monitoring and process control 

 Provide power through an expanded and looped medium-voltage distribution system 

 Provide a supervisory control and data acquisition (SCADA) system for the new Project 
elements and integrate it with existing plant SCADA 

 Provide flexibility for future expansion and potential regulatory changes 

 Provide automated chemical dosing adjustments 

 Provide new laboratory space and other minor office space, as agreed between SPRWS and 
the Design-Builder 

Additional project goals are described in the Request for Proposals document. 

1.2.2 Demolition  

All facilities, equipment and structures that will not serve a functional role at the Plant following 
completion of the Project shall be demolished and removed from the Plant. SPRWS anticipates 
that this shall include, but is not limited to, the following:  

 Existing flocculation basins 

 Existing secondary settling basins 

 Existing clarifiers 

 Existing water quality laboratory 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Process Improvement Project 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 8 

 All related pipework and conveyance for and connected to the above required to achieve the 
overall project goals, including in some cases significant hydraulic structures such as the 
“Figure 8” connections between the existing secondary settling basins and the filters 

The Preliminary Scope of Phase 1 Services (Exhibit B) includes condition assessment work that, 
depending on findings, may allow certain structural elements of the processes listed above to be 
retained and reused.  Depending on the results of the condition assessment and other evaluations 
conducted during Phase 1, the following processes may also require demolition and removal 
from the Plant: 

 Existing recarbonation basin and associated equipment, including the CO2 storage and feed 
equipment  

 Existing solids thickeners - SPRWS prefers a softener clarifier design that will provide a 
high enough concentration of settled sludge to allow for the elimination of the solids 
thickeners and instead allow the plant to route the solids stream from the clarifiers directly to 
the holding tanks and filter presses. Present solids thickeners appear to provide little benefit 
to the utility and require maintenance and upkeep 

 Lime building (depending upon continued functionality and usefulness) 

 Potential demolition of some power distribution equipment, and other elements of existing 
electrical equipment will likely be disturbed by the project.  

 Existing rapid mix chambers – The rapid mix chambers sit under the existing lime building. 
Unless the project includes demolition of the lime building, which is not anticipated, rapid 
mix chambers shall be decommissioned but remain structurally sound. 

1.2.3 Project Elements 

Unless determined otherwise during Phase 1, the Project is expected to include the following 
structures, facilities and systems:  

 Rehabilitation of Inlet Water Terminal Structures – The extent of required gate 
renovation is currently unknown. The Preliminary Scope of Phase 1 Services includes an 
evaluation to determine the required improvements. 

 New Softening-Clarification, including associated chemical dosing and mixing and 
sludge withdrawal and management – This can be any low-footprint process that 
accomplishes both water softening and clarification without the use of acrylamide-based 
polymers. 

 New Recarbonation Basins.  This shall include all associated equipment, as well as carbon 
dioxide dosing and storage   

 New Ozonation Facilities. This shall include all associated equipment.   

 (Possible) New Lime Equipment – If the Phase 1 engineering study determines that 
alternative slaking technologies offer meaningful benefits over existing technology, the 
existing lime slaking equipment will be replaced with the current best-value available 
technology to support the future operation of the facility.  Adjustments to the existing 
conveyance and storage facilities are also possible. 

 New chemical dosing equipment for the following chemicals: 

 Lime 

 Alum 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Process Improvement Project 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 9 

 Ferric Chloride 

 Fluoride 

 All related pipework and conveyance including but not limited to connections to existing 
infrastructure and treatment works to be retained at the Plant, and all required overflows, 
drains and other similar items 

 All new supporting utility service and supporting equipment such as utility water, 
pneumatic connections, and safety equipment required for the above 

 All civil, structural, architectural features and buildings required for the processes 
identified above.  

 All building mechanical (HVAC, plumbing, fire protection and similar) support 
systems required for the identified items above 

 All new electrical equipment as required to run the new Project elements 

 All new control and analytical equipment for a fully operational facility 

 Metering to measure flows to each individual unit process 

 New lab facilities 

 New operator workspaces 

 Repair of any existing valves that will remain operational at the Plant to fully functional 
condition 

1.2.4 Base Project Concept 

SPRWS has developed a Base Project Concept incorporating the Project elements listed above to 
meet the Performance Standards and Minimum Technical Criteria set forth in these Owner’s 
Project Criteria.  The Base Project Concept is shown in Figure 1-2 and includes the following 
elements: 

 4 x 26.5 MGD single-stage solids contact clarifiers (SCCs) in an N+1 configuration. The 
SCCs consolidate the rapid mix, softening, clarification, and settling steps into one unit. The 
Base Project Concept considers that lime, alum, and ferric chloride are added to the SCCs. 

 2 x 80 MGD recarbonation chambers and associated equipment: 

 CO2 storage tanks 

 1 CO2 injection assembly per basin (2 total) 

 Monitoring and controls equipment 

 1 set of fluoride dosing and injection equipment per basin (2 total) 

 SPRWS prefers adding fluoride in the recarbonation chamber as it lowers the 
amount of CO2 necessary to achieve the target pH 

 2 x 80 MGD ozonation contact chambers and associated equipment, installed downstream of 
the clarifiers and recarbonation 

 LOX Storage and Vaporizers 

 2 O3 generators, each capable of delivering a full ozone dose at 80 MGD 

 Nitrogen Boost System 

 1 O3 injection assembly per contact chamber (2 total) 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Process Improvement Project 
Preliminary Owner’s Project Criteria 

Exhibit A – pg. 10 

 O3 quench system 

 Monitoring and controls equipment 

 Safety equipment 

 New lab facilities for water quality monitoring 
o New laboratory and sample receiving room should be at least 3,500 square feet (sf) 
o New laboratory space should include air handling systems sufficient for all existing laboratory 

equipment.  (Fewer than 35x106 particles/cubic meter in excess of 5 microns is required for the 
ICPMS equipment.) 

o New multi-purpose meeting room (at least 500 square feet) near or adjacent to the laboratory 
for staff 

 New operator workspaces 
o New Control Room (to replace the existing lime control room) should be at least 400 square 

feet (sf) 

The Design-Builder’s proposed approach to the Base Project Concept is described in Exhibit L 
and identifies the assumptions that are the basis of the level of effort and fee associated with the 
Phase 1 tasks and Phase 2 fees. 

 



Saint Paul Regional Water Services—McCarron’s Water Treatment Plant Improvements 
Preliminary Owner’s Project Criteria 